

-Admit: PACU/Observation

-Diagnosis: _____

-Condition: Good

-Diet: Clear Liquids Regular Diet ADA 2000calorie
 Advance as Tolerated

-Allergies: _____

-Activity: Out of Bed with Assistance Ad Lib

-Vitals: Routine

-IV: Plasmalyte @ rate of _____ ml/hr. Heploc when tolerating liquids.

-Meds:

- Dilaudid 0.5mg IV q15min prn pain. Max dose _____ mg.
- Percocet (5/325mg) 1-2 pills q4hr prn pain. Give at least one dose prior to discharge.
- Toradol 30mg IV X 1.

- Zofran 4mg IV q6hr prn nausea
- Phenergan 12.5mg IV q6hr prn nausea
- Benadryl 25mg PO BID prn itch
- Tylenol 650mg PO q6h prn headache -do not give in combination with Percocet

-Nursing: O₂ @ _____ l/min-titrate to keep SaO₂>95%
 JP to self suction Wound Vac to _____ mm Hg continuous suction

-Discharge home when patient meets discharge criteria. Does Does not need to be seen by provider prior to discharge.

-Follow-up in _____ days with surgeon. Call 627-1887 to schedule appointment.